INSPECTION CERTIFICATE

' AWAJI MATERIA (THAILAND) CO,LTD.

81.MOO04, PRAKASA ROAD, TAMBOL BANGMUANG, AMPHUR MUANG

SAMUTPRAKARN THAILAND 10270, Tel : (662)701-5226 Date : JANUARY 5, 2009
Purchaser : ALLIED FITTING CORP., HOUSTON U.S.A, MADE FROM SEAMLESS STEEL PIPE Certificate No. : T08-21515/1
Order No. Job No. Product Raw Material Pipe Maker
100308AW/6 CARBON STEEL BUTT WELDING FITTINGS SUMITOMG METAL. INDUSTRIES, LTD.
Inspection Standard Matertal Standard ’
ASME B16.9-07 ASTM AZ34-07 WPB . o | U.T.W.T. INSPECTED
{
ASTM A960-08 ASME SA234 WPB - except nuclear usage Appearance GOOD Dimension GOOD
NAGE MR-0175-03 {
Manufacturing No. Product code Material Article & Size Quantity Note.
“ALL FITTING MANUFACTURED BY
89375 wPB S40 90 LONG RADIUS ELBOW 20" 3 Pes. AWAJ! MATERIA (THAILAND) CO.LTD.
ARE PRODUCED FROM A106 GR.B SEAMLESS PIPE”
Chemical Composition (%) *1 Mechanical Test
- Hardness
Specification c Si | "Mn| P s | cul NN | Cr{Mo| V [Nb| Ti B | cal Al |[CE.| YS. TS. E
Min. 100 | x100 | x100 | x1000] x1000] x100 | x100 | x100 | X100 | X100 | X100 | X100 |X10000|X10000 X1000| X100 MPa % HB
Max. - 1wl 21 -1- - - - - - - - - - - - 240 A15 30 -
Pipe Charge No. 30 - 106 50 58 40 40 40 15 8 2 2 5 65 - - - 655 - 197
JgL6861 22 21 68 14 5 2 2 5 1 [¢] 0 - - - 20 35 327 483 509 137
Mn Cr+Mo+V , N +Cu . . . 1SO 9001; 2000 Manufacturing Company
= —_— } 1 tion Certifi - ACCORDING TO EN 10204, 3.1 : 2004
CE=C+ == +— 75 nspection Gertificate Gertified by BV, Certificate No. THO7000055
%1 Y.S.= Yield Strength. 1.S. = Tensile Strength, E = Elongation.
x2 For each reduction of 0.01% below the specified carbon{C } Maximum. an increase of 9:96'. L
manganese(Mn) above specified maximum will be permitted, up to a2 maximu yef-i=a5-aeperTo6Y ote U £
/ -0 . i
of ASTM A234/A234M-07 Table 1 ; U 1AC Y ClAS. S'A_ DE C_V_ :
AT-24(2)10

ELBOW / Forming temperature 780°C— 930°C and cooled in stifl air
TEE. REDUCER & CAP / Normalizing : 900°C CONTROL DEC ALIDAD
“We hereby certify that the material described herein has been duly %‘
inspected and cenforms to the standard as specified above. p
Survpyor tﬁ) Chief of Inspection Section S.MAEKAWA
Sl 2010
q
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o . . ' CERTIFICADO DE CALIDAD / Page 5 of 5
. Terni um MILL TEST CERTIFICATE

TERNIUM MEXICO,S.A.DEC.V. Fecha de Emisién/ Date of issue No./ Document number
R.F.C. TME-840710-TR4 (DMA) 01/03/2010 0707542236

Av. Universidad No. 992, Colonia Cuauhtémoc, San Nicolas de los Garza, N.L., Cédigo Postal

66450 0707542236

Telefonos: +52(81)8329-8500 0707542236

www ternium.com

Calidad del Acero / Steel Quality (Analisis Quimico/Chemical Analysis)
Colada/Heat C Mn P S Al Si Cu Ni Cr
EA198469 0.090 0.337 | 0.014 | 0.014 { 0.039 | 0.011 | 0.023 | 0.025 | 0.023
Calidad de Tuberia / Piping Quality
Colada/Heat |Piezas/Pieces Dimensiones/Dimensions Normade |Grado/ Grade
Calidad/Quality
Norm
Largo/Length | Diam/Dim 1 Dim2 Dim3
m/ft mm /in mm / in mm /in
19308 180 6.1/20 101.6 / 4in 50.8 / 2in N/A TER-AS00 GA -
27965 50 6.1/20 101.6 / 4in 50.8 / Zin N/A TER-A500 GA -~ -
70236 25 6.1/20 101.6 / 4in 50.8 / 2in N/A TER-AS00 GA
71615 75 6.1/20 101.6 / 4in 50.8 f 2in N/A, TER-A500 GA
72233 356 6.1/20 101.6 / 4in 50.8 / 2in N/A TER-A500 GA -
EA198463 25 6.1/20 101.6 / 4in 50.8 / 2in N/A TER-AS00 GA ; a:
EA198469 75 8.1/20 101.6 / 4in 50.8/2in N/A TER-A500 GA
=
o
. ’\.,J!
i
L ¥ 13
1. TS: Tratamiento superficial, Aceitada, Sellado / ST: Superficial reatment, Ciled, Stenciled,etic 2. LE: Limite elastico / YP: Yield Point 3. RT: Resistencia a la tension / TS: Tensile Strenght
4. RB: Rockwell B §_LIALL Limite Infaricr / Laower Limit 8. LSAIL Limite Superior / Upper Limit
Observaciones / Comments CL/ID#
Firma / Signature
Cenlificamos que el maietial aqui descrilo ha sido in ionado y POT | autedi indeperdi del drea ’
de manufactura con resullades salisfactoios en eoneon:lancsa con la norma amiba dBSﬁiS
Wa hera cerlify that the material described in here has been tested and inspecled by ized indpenden from %“ Ww
the manufactusing departmen with sati Yy results in with req of the above
Ing. Antonio Mani
Ternium Labs
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